



## Thermoplastics Testing Center

According to

### US-FMVSS 302

SOP: TTC - 05.1.7.9

Order No: KUEXT07273      Grade: HESKINS H340IN  
Test ID: 1-1      Batch: -  
UL Project No: -      Color: Black  
Customer: Heskings Limited      Specimen length: 136  
Date of receipt: June 25, 2014      Specimen width: 100  
Date of testing: July 7, 2014      Entire measurement section [mm]: 98  
Operator: M.Northridge      Conditioning: >24h 21 ± 5,5°C / 50 ± 10% rel. humidity  
Remarks: (70 ± 10°F / 50 ± 10% rel. humidity)

specimen height [mm]	#	burn time		burn distance		burn rate	remarks
		total [s]	from 1st mark [s]	total [mm]	from 1st mark [mm]	from 1st mark [mm/min]	
0,55	1	147	114	136	98	51,6	
0,50	2	145	109	136	98	53,9	
0,53	3	148	112	136	98	52,5	
0,55	4	147	111	136	98	53,0	
0,59	5	157	119	136	98	49,4	

**Result: Pass**

DI = burning drops during contact time